

Test report

Report No : EQO22111337P

Date: 2022-12-05

Page 1 / 10

Applicant: ZHANGZHOU CITY XINRUI TIMBER CO.,LTD.

Address: NO.2 BAOLIAN ROAD,XIANGCHENG DISTRICT,ZHANGZHOU CITY,FUJIAN PROVINCE

The following sample(s) was/were submitted and identified on behalf of applicant

Sample(s) name: KIDS PICNIC BENCH

Sample(s) model No.: 3E2-001V00BN

Age : 3 years above

Sample(s) Q'ty : 1pc

Sample(s) description: Applicant provides one KIDS PICNIC BENCH, with instruction and package information

Manufacturer: —

Sample(s) arrive date: 2022-11-24

Test period : 2022-11-25~ 2022-12-05

Test result:

1. Toy regulations (SOR/2011-17)
2. Consumer Products Containing Lead (SOR /2018-83)
3. Surface Coating Materials Containing Lead (SOR/2016-193)
4. Phthalate Content (SOR /2016-188)



Test report

Report No : EQO22111337P

Date: 2022-12-05

Page 2 / 10

Test summary:

Items	Testing items	Testing method	Conclusion	Remark
1	Physical and Chemical performance test	SOR/2011-17	P	/
2	Consumer Products Containing Lead	SOR/2018-83	P	/
3	Surface Coating Materials Containing Lead	SOR/2016-193	P	/
4	Phthalates	SOR /2016-188	P	/

Conclusion: P: Pass; F: Fail; N: Not applicable;



Edited by: *Allen Yang*

Reviewed by: *De Lei Tu*

Approved by: *[Signature]*



Test report

Report No : EQO22111337P

Date: 2022-12-05

Page 3 / 10

Test result

1.SOR/2011-17

Applicant's Specified Age Group for Testing: 3 years above

Clauses	Test item	Result	Remarks
General			
3	Official languages	P	/
Packaging			
4	Flexible film bags	N/A	No Packaging
Electrical Hazards			
5	Electrically operated toys	N/A	No Electrically operated toys
6	Electrically heated toys	N/A	No Electrically heated toys
Mechanical Hazards			
7	Small parts	N/A	3 years above
8	Metal edges	N/A	No Metal edges
9	Wire frames	N/A	No Wire frames
10	Plastic edges	N/A	No Plastic edges

Test report

Report No : EQO22111337P

Date: 2022-12-05

Page 4 / 10

Clauses	Test item	Result	Remarks
11	Wood	P	/
12	Glass	N/A	No Glass
13	Fasteners	P	/
14	Safety stops or locking devices	N/A	No Safety stops or locking devices
15	Spring-wound driving mechanisms	N/A	No Spring-wound driving mechanisms
16	Projectile components	N/A	No Projectile components
17	Enclosures	N/A	No Enclosures
18	Stability	P	/
Auditory Hazards			
19	Decibel limit	N/A	No Decibel limit
Thermal and Flammability Hazards			
20	Heated surfaces, parts or substances	N/A	No Heated surfaces, parts or substances
21	Celluloid or cellulose nitrate	P	/

Test report

Report No : EQO22111337P

Date: 2022-12-05

Page 5 / 10

Clauses	Test item	Result	Remarks
Toxicological Hazards			
22	Specific toxic substances	P	See Chemical test Result
23	Specific substances in surface coatings	P	See Chemical test Result
24	Organic solvents — balloon-blowing kits	N/A	No Organic solvents — balloon-blowing kits
25	General requirements	P	See Chemical test Result
26	Corrosive, irritant or sensitizing substances	P	See Chemical test Result
27	Substances in plastic materials — prohibition	N/A	No plastic materials
Specific Products			
Dolls, Plush Toys and Soft Toys			
28	Fastenings	N/A	No Fastenings
29	Stuffing	N/A	No Stuffing
30	Small parts	N/A	No Small parts
31	Eyes and noses	N/A	No Eyes and noses

Test report

Report No : EQO22111337P

Date: 2022-12-05

Page 6 / 10

Clauses	Test item	Result	Remarks
32	Flammability of outer covering	N/A	No Flammability of outer covering
33	Flammability of yarn	N/A	Not applicable
34	Flammability of hair or mane	N/A	Not applicable
Plant Seeds			
35	Plant seeds — noise	N/A	No Plant seeds — noise
36	Plant seeds — stuffing material	N/A	No Plant seeds — stuffing material
Pull and Push Toys			
37	Shaft-like handles	N/A	No Shaft-like handles
Toy Steam Engines			
38	Boilers — safety valves	N/A	Not applicable
Finger Paints			
39	Water-based paints	N/A	No Water-based paints
Rattles			



Test report

Report No : EQO22111337P

Date: 2022-12-05

Page 7 / 10

Clauses	Test item	Result	Remarks
40	Construction	N/A	No Construction
Elastics			
41	Length or extensibility	N/A	No Length or extensibility
Yo-yo Type Balls			
42	Stretchable cords	N/A	No Stretchable cords

N/A = Not Applicable;



Test report

Report No : EQO22111337P

Date: 2022-12-05

Page 8 / 10

Chemical test result:

1#-A White metal coating

1#-B Wood

1#-C rivet

1.Canada specific substances in surface coating

Test method : Canada Hazardous product act Products Safety Reference Manual Book 5-Laboratory Policies and Procedures Part B, Method C-03/C-02.2/C-07 Analyzed by ICP-MS, ICP-OES and Mercury Analyzer.

Test Item(s)	Test Result(%W/W)	Limited (%W/W)	MDL(%W/W)
	1#-A		
Soluble Antimony (Sb)	N.D	0.1	0.001
Soluble Arsenic (As)	N.D	0.1	0.001
Soluble Barium (Ba)	N.D	0.1	0.001
Soluble Cadmium (Cd)	N.D	0.1	0.001
Soluble Selenium (Se)	N.D	0.1	0.001
Total Mercury (Hg)	N.D	0.0005	0.0005
Total Lead (Pb)	N.D	0.009	0.001

Remark: (1) N.D= less than MDL

2. Consumer Products Containing Lead (SOR/2018-83)

Test Item(s)	Test Result (mg/kg)		Limited (mg/kg)	MDL (mg/kg)
	1#-B	1#-C		
Total Pb	N.D	N.D	100	10

Remark: (1) N.D= less than MDL

Test report

Report No : EQO22111337P

Date: 2022-12-05

Page 9 / 10

3. Surface Coating Materials Containing Lead (SOR/2016-193)

Test Item(s)	Test Result (mg/kg)	Limited (mg/kg)	MDL (mg/kg)
	1#-A		
Total Pb	N.D	90	10

Remark: N.D= less than MDL

4. Phthalates (SOR /2016-188)

Parameter	CAS NO.	Test Result (%W/W)	Limited (%W/W)	MDL (%W/W)
		1#-A		
DBP	84-74-2	N.D	0.1	0.005
BBP	85-68-7	N.D	0.1	0.005
DEHP	117-81-7	N.D	0.1	0.005
DINP	28553-12-0/68515-48-0	N.D	0.1	0.01
DNHP	84-75-3	N.D	0.1	0.005
DIBP	84-69-5	N.D	0.1	0.005
DPP	131-18-0	N.D	0.1	0.005
DCHP	84-61-7	N.D	0.1	0.005

Remark: (1) % = percent

(2) N.D= less than MDL

Test report

Report No : EQO22111337P

Date: 2022-12-05

Page 10 / 10

Sample Pictures:

KIDS PICNIC BENCH 3E2-001V00BN :



Front



Side

This report without authorized signature and testing stamp is unlawful. Unless otherwise statement, the results shown in this test report refer to only to the sample(s) tested. This report shall not be reproduced except in full, without written approval of laboratory.

-----End of report -----